& UNITEC

38810u Spare part list for KING BOA 1100 watts, 110 - 120 volts (Status: 2/2022)

QTY: Article number: Description:

1 pcs 40092 Particulate matter protection cap
1 pcs 50351 Intermediate plate

1 pcs 50352 Protection cover

1 pcs 50353 Protection plate

1 pcs 50354 Drive wheel

1 pcs 50359 Rating label 110 - 120 volts

1 pcs 50364 Switch single pole, X2

1 pcs 50365 Cable grommet

1 pcs 50368 Motor housing

1 pcs 50369 Air baffle

1 pcs 50370 Ball bearing, 8 x 22 x 7

1 pcs 50371 Shift rod

1 pcs 50372 Cap

1 pcs 50373 Endcap

1 pcs 50374 Switch slide

1 pcs 50376 Gear housing incl. gear, complete
2 pcs 50377 Carbon brush holder

1 pcs 50385 Armature complete, 110-120 volts
1 pcs 50386 Field coil 110-120 volts

1 pcs 50387 Cable with UL/CSA-plug, 120 volts
1 pcs 50389 Carbon brush set, 110 V cut-off
1 pcs 50395 Electronic unit 110 - 120 volts

1 pcs 50415 Cable clip

1 pcs 50423 Ball bearing,6x19x6

4 pcs 50435 Self-tapping fillister head screw
1 pcs 50483 Protective cover for spindle lock button
1 pcs 50507 Baffle

1 pcs 50510 Washer 8,05 x 17 x 0,4

1 pcs 50511 Washer,7,05 x 19,5 x 0,2

1 pcs 50512 Hexagon nut with recess

1 pcs 50524 Washer 10,2 x 14,8 x 0,5

1 pcs 50527 Gasket

4 pcs 50528 Fill. head screw (DIN 7985)

2 pcs 50529 Self-tap. fill. h. screw

1 pcs 50539 Grease for main housing

1 pcs 50540 Grease for planetary gear

1 pcs 50541 O-ring

1 pcs 50556 Flange complete

1 pcs 50557 Gear flange complete

1 pcs 50560 Spindle shaft M14

1 pcs 50564 Retaining ring

1 pcs 50565 Pressure spring

1 pcs 50566 Push button

1 pcs 50567 Bolt

1 pcs 50607 Ball bearing

1 pcs 50806 Fill. head screw M6 x 16, INOX
1 pcs 52002ul UNITEC Logo label

1 pcs 52002kb Type label set for KING-BOA

4 pcs 52522 Cylinder screw M5 x 25

4 pcs 52523 Ball bearing 9x26x8

3 pcs 52524 Button head screw M4 x 8

2 pcs 52526 Button head screw M4 x 4

1 pcs 52530 Knurled screw M8 x 40

4 pcs 52531 Flanged bushing @10 x @12 /@18 x 7/1mm
1 pcs 52532 Grinding belt roll, big

Printed by: TL

Printing date: 08.02.2022

1-800-700-5919 (US/CA)

www.csunitec.com
info@csunitec.com

+1-203-853-9522 (Intl.)



2 pcs 52534
1 pcs 52535
1 pcs 52536
1 pcs 52537
1 pcs 52538
2 pcs 52539
1 pcs 52540
1 pcs 52541
1 pcs 52542
1 pcs 52543
1 pcs 52544
1 pcs 52699
1 pcs 52712

Printed by: TL
Printing date: 08.02.2022

1-800-700-5919 (US/CA)

Grinding belt roll holder
Countersunk screw M6 x 25, INOX
Grip lever

Front beam

Back beam

Spring

Socket 8 x10 x 1

Countersunk screw M8 x 39, INOX
Countersunk screw M8 x 40
Grinding belt roll, small

Beam flange

Angle spring

Soft hand grip with screw M8x40
Disc for variable handgrip

www.csunitec.com
info@csunitec.com

+1-203-853-9522 (Intl.)

2/4



& UNITEC

38810u Spare part list for KING BOA 1100 watts, 110 - 120 volts (Status: 2/2022)

400924 il

50365

50387 @ 5 2

50529 4%

50373

52002kb

50372

50415
50529

;
50364 4@
50377 *@ ?
50389
50368

52002ul —&

50395

50377

50389

50376 50370

50511 —— =

sos57 @

o0 R EE— - N

50557

—
\ 50527
y

Printed by: TL 3/4
Printing date: 08.02.2022

1-800-700-5919 (US/CA) WWW.csunitec.com +1-203-853-9522 (Intl.)
info@csunitec.com



52541

52539 ‘\
50352/50351 v

5524 —
52544 ﬁ;@\ = 55— =y

52543

\R 52531

== 500 — ===
50531 O

52533

52528 ———A

52526 —,

52535

Printed by: TL 4/4

Printing date: 08.02.2022

1-800-700-5919 (US/CA) WWW.csunitec.com +1-203-853-9522 (Intl.)
info@csunitec.com





